




DRY CUT METAL SAW CD 12F 

Item 

No. 

Code 

No. 
Description 

No. 

used 
Remarks 

1 305726 
TAPPING SCREW 

(W/WASHERS) D5X30 
4 

 

2 307563 TAIL COVER 1 
 

3A 977089 
HEX. SOCKET SET SCREW 

M4X8 
2 

 

4A 980487 BRUSH HOLDER 2 
 

5 999044 CARBON BRUSH (1 PAIR) 2 
 

6 978445 BRUSH CAP 2 
 

7 
 

NAME PLATE 1 
 

8 
 

LABEL 1 
 

    
FOR FRA 

9A 951867 HOUSING ASS'Y 1 INCLUD.3A,4A,10 

10 951878 BEARING BUSHING 1 
 

11 306001 RUBBER WASHER 1 
 

12 998744 BRUSH TERMINAL 2 
 

13 974613C STATOR ASS'Y 110V-115V 1 INCLUD.12 (FOR GBR 110V) 

13A 340198H STATOR ASS'Y 220V-230V 1 
INCLUD.12 FOR 

FRA,HOL,GBR (230V),AUT 

14 938108 TERMINAL 1 TILL 7.1993 

15 
 

INTERNAL WIRE 1 
 

    
TILL 7.1993 

16A 320210 TAPPING SCREW D5X75 2 
 

17 951872 FAN GUIDE 1 
 

18 6300VV 
BALL BEARING 

6300VVCMPS2L 
1 

 

19 360313C ARMATURE ASS'Y 110V 1 
INCLUD.18,20,22 (FOR GBR 

110V) 

19 360313E ARMATURE ASS'Y 230V 1 
INCLUD.18,20,22 FOR 

FRA,HOL,GBR (230V), 

*19 360313E 
  

AUT 

20 947622 DISTANCE PIECE 1 
 

21 946362 BEARING LOCK 1 
 

22 6002DD 
BALL BEARING 

6002DDCMPS2L 
1 

 

23A 931554 TAPPING SCREW D5X50 1 
 

24 6000VV 
BALL BEARING 

6000VVCMPS2L 
1 

 

25 939545 
RETAINING RING FOR D16 

SHAFT (10 PCS.) 
1 

 



Item 

No. 

Code 

No. 
Description 

No. 

used 
Remarks 

26 306004 FIRST GEAR 1 
 

27 948015 FEATHER KEY 5X5X10 1 
 

28 306003 SECOND PINION 1 
 

29 6200VV 
BALL BEARING 

6200VVCMPS2L 
1 

 

30 974577 
RETAINING RING (E-TYPE) 

FOR D7 SHAFT 
1 

 

31 306007 SPRING (B) 1 
 

32 303426 STOPPER PIN 1 
 

33A 306006 GEAR COVER 1 
 

34 306008 
TAPPING SCREW (W/SP. 

WASHER) D5X105 
3 

 

35 6201VV 
BALL BEARING 

6201VVCMPS2L 
1 

 

36 946362 BEARING LOCK 1 
 

37 306005 SPINDLE 1 
 

38 6205DD 
BALL BEARING 

6205DDCMPS2L 
1 

 

39A 306009 SAW COVER 1 
 

40 300196 
MACHINE SCREW 

(W/WASHERS) M6X45 
3 

 

41 978956 HITACHI LABEL 1 
 

42 949455 SPRING WASHER M6 (10 PCS.) 1 
 

43 949830 
HEX. SOCKET HD. BOLT 

M6X10 (10 PCS.) 
1 

 

44 305994 SLEEVE (B) 1 
 

45 305995 WASHER (A) 1 
 

46A 308088 
TCT SAW BLADE 305MM-

D25.4 HOLE-NT50 
1 

 

47 305996 WASHER (B) 1 
 

48 305997 BOLT (A) M10X16 1 
 

49 306471 CUSHION TUBE 1 
 

50 995046 
MACHINE SCREW 

(W/WASHERS) M5X12 
2 

 

51 306011 DUST COLLECTOR GUIDE (B) 1 
 

52B 306010 DUST COLLECTOR GUIDE (A) 1 
 

53 995046 
MACHINE SCREW 

(W/WASHERS) M5X12 
2 

 

54 
 

VINYL TUBE (A) 

ID12XT1.5X10 
1 

 

55 307571 SAFETY COVER 1 
 



Item 

No. 

Code 

No. 
Description 

No. 

used 
Remarks 

56 302311 THRUST WASHER 1 
 

57 306013 BOLT (W/FLANGE) M8X12 1 
 

58 995046 
MACHINE SCREW 

(W/WASHERS) M5X12 
2 

 

59B 305998 DUST COLLECTOR GUIDE (C) 1 
 

60 306015 EYE SHIELD 1 
 

61 990541 
MACHINE SCREW 

(W/WASHERS) M5X16 
2 

 

62 981373 TUBE (D) 2 
 

63 952804Z CORD 1 
INCLUD.62 FOR GBR 

(110,230V) 

63 952806Z CORD 1 
INCLUD.62 FOR 

FRA,HOL,AUT 

64 937631 CORD CLIP 1 
 

65 949219 
MACHINE SCREW M4X16 (10 

PCS.) 
2 

 

66A 938051 CORD ARMOR D10.1 1 
 

67A 307351 
BOLT (W/WASHERS) M10X35 

(BLACK) 
2 

 

68 305988 CHAIN 1 
 

69 305982 ONE-TOUCH VISE ASS'Y 1 INCLUD.72,73,81-87 

70 955479 
RETAINING RING (E-TYPE) 

FOR D6 SHAFT 
1 

 

71 971563 COLLAR 1 
 

72 305983 SCREW ASS'Y 1 INCLUD.70,71 

73A 305984 SCREW HOLDER ASS'Y 1 INCLUD.74-76,78,79 

74 
 

SCREW HOLDER 1 
 

75 978946 SPRING 1 
 

76 978947 FEMALE SCREW 1 
 

77 978948 GRIP 1 TILL 4.1993 

78 978949 COVER 1 
 

79 935196 

MACHINE SCREW 

(W/WASHERS) M4X12 

(BLACK) 

2 
 

80 949688 ROLL PIN D4X40 (10 PCS.) 1 TILL 4.1993 

81 949433 BOLT WASHER M8 (10 PCS.) 2 
 

82 949537 SPLIT PIN D3X15 (10 PCS.) 1 
 

83 949681 ROLL PIN D5X25 (10 PCS.) 1 
 

84 955818 BOLT WASHER M16 1 
 

85 305987 WASHER (D) T0.5 1 
 

86 305986 VISE (A) 1 
 



Item 

No. 

Code 

No. 
Description 

No. 

used 
Remarks 

87 305985 VISE SHAFT 1 
 

88 949339 
FLAT HD. SCREW M6X14 (10 

PCS.) 
4 

 

89 305981 SLIDE BASE 1 
 

90A 305980 BASE (A) 1 
 

91 964851 BASE RUBBER 3 
 

92 949431 BOLT WASHER M5 (10 PCS.) 3 
 

93 949241 
MACHINE SCREW M5X20 (10 

PCS.) 
3 

 

94A 320266 HANDLE COVER 1 
 

95A 307028 
TAPPING SCREW (W/FLANGE) 

D4X25 (BLACK) 
3 

 

96 959141 CONNECTOR 50092 (10 PCS.) 3 TILL 7.1993 

97 
 

VINYL TUBE (ID12XT1X200) 1 
 

98 965140 CHOKE COIL 1 TILL 7.1993 

99 981373 TUBE (D) 2 TILL 7.1993 

100 965141 NOISE SUPPRESSOR 1 TILL 7.1993 

101 307564 SHIELD 1 TILL 7.1993 

102 307384 

MACHINE SCREW 

(W/WASHERS) M6X25 

(BLACK) 

4 
 

103 968523 CHAIN HOOK 1 
 

104 977133 
TAPPING SCREW (W/SP. 

WASHER) D4X10 
2 

 

105 949429 BOLT WASHER M4 (10 PCS.) 1 
 

106 955835 SET PIECE 1 
 

107 976825 
SWITCH (2P PILLAR TYPE) 

W/LOCK 
1 

 

108A 951524 SWITCH HANDLE 1 
 

109 306002 SWITCH PLATE 1 TILL 12.1994 

110A 306000 GEAR CASE 1 
 

111 306065 CUSHION PIECE (A) 1 
 

112 966292 
HEX. SOCKET SET SCREW 

M5X12 
1 

 

113 305993 SPRING 1 
 

114 305126 BOLT (W/WASHERS) M10X35 3 
 

115 995046 
MACHINE SCREW 

(W/WASHERS) M5X12 
1 

 

116 305990 INDICATOR 1 
 

117 305989 VISE (B) 1 
 

118 949558 NUT M8 (10 PCS.) 1 
 



Item 

No. 

Code 

No. 
Description 

No. 

used 
Remarks 

119 949759 
HEX. SOCKET HD. BOLT 

M8X30 (10 PCS.) 
1 

 

120 988872 BOLT M10X40 1 
 

121A 949572 LOCK NUT M10 (10 PCS.) 1 
 

122 305992 HINGE SHAFT 1 
 

123B 305991 SIDE COVER 1 
 

124 949394 WING BOLT M6X10 (10 PCS.) 2 
 

125 949457 SPRING WASHER M8 (10 PCS.) 1 
 

    
STANDARD ACCESSORIES 

701 879055 WRENCH 17MM 1 
 

702A 875769 SAFETY GLASSES 1 
 

    
OPTIONAL ACCESSORIES 

901A 308089 
TCT SAW BLADE 305MM-

D25.4 HOLE-NT60 
1 

 

 


